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Name of Sample: Cylindrical Lithium-ion Battery 14500 3.7V 800mAh
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5 PIRERIES T elulth 14500 3.7V 800mAh 2. 96Wh
b L AR Chinese
Name of Sample £ Cylindrical Lithium-ion Battery 14500 3.7V 800mAh 2. 96Wh
English
A0 45 1123060658
Sample No.
%_ﬁj@_{i PRI 52 B AT R 20 9]
Consignor ShenZhen EPT Battery Co., Ltd.
Ly i VIt R B2 7]
Manufacturer ShenZhen EPT Battery Co., Ltd.
3 WA it Fbs e Ty
" 1l
A7 ik ST/SG/AC, 10/11/Rev. T&Amend, 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev, 7&Amend. 1 Section 38. 3
= . HEA TR €G30 FubrdE T 1)
l s
FlAA ST/8G/AC. 10/11/Rev. TkAmend. 1 38.3 UN Manual of Tests and Cri teria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
GRS Lo
= 7 ’- _)N;),J o], [ o
Mgliac) i R0 5

Blue Cylinder plastics film shell
MRt B 0 2023-06-27 ArmlALiE | 2023-07-03 ~ 2023-08-03
Accepted Date Test Date
AR A el ERSCAUL s s 950 b it S e 5P I AR A T
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems cireuit, Crush, Overcharge, Forced di scharge
R, AR A A W IO RBEET ) ST/SG/AC ﬁw ond. 1 38, 3prik 5
v .
AR EEH  [The sample has passed the test items of UN Manugdl %sts and tdyia
ST/SG/AC. 10/11/Rev. T4Amend. 1 Section 38,3
Conclusion

e LY aﬂ.J;e‘)s.\.

iz

A e H L HithRechargeahl e Single Cell Battery. K\% Eg 56& : i
4

Comment
F 5w ht / e B 4 AL,
; 518108
C
Eﬂz'izzr Post Code

oAt

Approver:

Title:

T4 4%

HLAE 2 MR B (Head of Electrochemical Testing Department)

WAz

; 4 4]
Checker: -/Iw Compiler: @ﬁ-
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52 AW IR B 2 A AR ERIAFAERT BRgR | AL | &
Name of Test Standard requirement or The i
No. ems Clause Number of Standard TestResult | Conclusion | Remark
LA I ks kR T
. WEY ST/SG/AC. 10/11/Rev, T&Amend. 1 38,4 1664
1 A?Emm 5. 1 hf'::ifﬂ/\r:;|)tll1rlix 1 it 5
. tltUd.ﬁ UN Manual of Tests and Criteria R i Passan
simulation ST/SG/AC. 10/11/Rev. TeAnend, T Scciion 88, 4 it
Test T.1
WEAT I Gkl Bl 57 :
MEY ST/SG/AC 10711 /Rev. TéAmend. 1 88,3 i | W sk 2
2 Th ﬁgmfﬁ YT, 2 fﬂ:tﬂ‘”/\ﬁ;rwlulix 2 g -} /
ermal test UN Manual of Tests and Criteria ‘ ; Paesad
ST/8G/AC. 10/11/Rev. T&Amend. 1 Section 38,3 pe=b
Tost T. 2
WA I Gt bRt
5 MYy ST/SG/AC. 10/11/Rev, TeAmend. | 38,3 &% | g
3 Vi ﬁﬂ‘]. T, 3 ’ - ’ ;:!![IP‘tllit'J;fllt|iX 3 i /
ibration UN Manual ol Tests and Criveria 2 : Bhksad
ST/5G/AC, 10711 /Rev, TAmend. | Seetion 38, 3 i
Test T.3
AR Gk HERAL T
WEY ST/SG/AC. 10/11/Rev. T8Amend. 1 38 3 3 LB ke 4
4 SY:EE 4. 4 éj:fjfﬁtr)endix 1 ks /
ock UN Manual ol Tests and Criteria ) ) Pacaad
ST/RG/AC, 10/11/Rev. T&hmend. 1 Seetion 38,3 fent
Tost "Tid
A7 8] Gt fbasefe T
= WEY ST/SG/AC. 10/11/Rey, T&Amend. 1 383 it NI
5 S 5T, 5 :‘;ﬁ”ﬁ )Em‘l ix 5 it /
Exterr.lal short UN Manual ol Tests and Criteria weR Bl " Passed
circuit ST/SG/AC 10/11/Rev, T&Amend. | Seetion 38,3 Ba5E
Test T. 5
A CATR M
WEY ST/SG/RC. 10/11 /Rev, TéAmend. 1 38,3 i | W3 ¢
6 b T8 LHI é{‘ sridie B rg
Crush : - e See Appendix 6 dh /
UN Manuil of Tests and Criteria Pastad
ST/RG/AC 10/11/Rev, T8Amend. 1 Seetion 383 Rz
Test T. 6
WEA TN Rt F b k- T
25 HED ST/SG/AC L0/11/Rev, TéAmend. | 38,3 W8 | gl 7
7 " T FEH T 7 se-f]}i:pondix 7 S /
vercharge UN Manual of Tests and Criterin Passiad
ST/SG/AC, 10/11/Rev. T8Amend. | Section 38, 3 ahied
Test T. 7
ﬁ?}( i Rl fbr it T
D ST/SGAAC. 10/11/Rev. T8Amend. 1 38,3 it I e ot
8 gﬂ%ﬂi&% HT. 8 t ' ‘cﬁ:ﬁ”/frjp:ndix 2 g y:
Forced discharge UN Manual of Tests and Criteria ; ; ‘ Passad
ST/8G/AC. 10/11/Rev. T&Amend. 1 Scetion 38,3 i
Test T.8
Ao B A PREERE :21°C-25°C ; BRKENLRE : /%
Test Environment Ambient temperature:21°C-25'C:Ambient humidity: /%
Condition
Hnl i ,
N ﬁi‘%‘l‘ﬂ' A Test ltem
Subcontracted Test HakkE | LK / L /
Condition Subcontracted | Name Post Code
Laboratory 3 hE / 2 /
Address Tel

-
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5 | Ao 5 B L A [ENER ]
No. Name of Test Items | Altitude simulation
5 FE Sk A RIEHT Before RIEE After KWL | HewE| st
45 Sample Status ¥ Figd JE R ik E Mass Loss | Residual | 3L ﬁﬁ
Sample Mass ocv Mass ocv OCV | Other
No. /g IV /g Y % /%% Event
001 | |eren®®® o laomze| 417 [20.1138| 416 0.02 | 99.76 | o
002 | |oroeme 203111 | 417 | 203076 | 416 0.02 | 99.76 | o
003 | ocprrt | 2000096 | 417 | 20.0163 | 416 0.02 | 99.76 | o
004 | iRt | 2002027 | 417 | 2001991 | 417 0.02 | 100.00 | ©
005 |(:Y:I:C;iﬁﬁfﬁ.:ﬁguu 20. 0161 4,17 | 20.0134 | 416 0. 01 99.76 | ©
006 | pscve rpsr eoattiiliciolEoas [T 4. 150180 8000 || 4,75 0.02 | 100.00 | o
007 | ppoepe bl iiliag seea || 415 | 10.8825 | | 4,15 0. 02 100.00 | ©
008 | sscrororcme, | 20imoa N 4964, | 20,1280 [IF 4. 14 0. 02 99.76 | ©
009 | peorcnt 196723 | 415 | 19.6686 | 4.15 0.02 | 100.00 | ©
010 | jprit® L a0.1120 | 415 | 20,1078 | 415 0. 02 100.00 | o

=0 o This space intentionally
N TRes '
ATt lef't hlank

Fik: L=k V- DMk R-REL P-R K 0-Rf. LRA. MK, RakZl, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Thermal test
W& | MRy [l Befoe RBE A | sk M | oo
5 Sample Status RE | FaemE & Fr &, JE | Mass Loss| Residual | #L
Sample Mass ocv Mass ocy OCV  |Other
No. /g v /g A% 1% /% | Event
001 | oy porihl ool 20.138 | 416 | 2001121 410 0. 01 98.56 | o
002 [ yopmdme 1203076 | 4.16 | 20.3071 | 4.10 0.00 | 98.56 | o
003 | |oyerornmm 200163 | 416 | 200155 | 4.11 0.00 | 98.80 | o
004 | lioBREL 1901991 | 417 | 201983 |  4.11 0.00 | 9856 | o
005 | oyroermb 20,0184 | 416 | 20,0104 | 4.10 0. 01 98.56 | ©
006 | gotepori e Plogs600 )| | 4. 150020 5002 || ¢ 400 0.00 | 98.55 | o
007 | jactererrme ool 198825 [ 415 | 19.8819 | 4.10 0. 00 98.80 | o
008 | eroreml, | 90,1760 || 414 | 201740 | 4.09 0. 01 98.79 | o
009 | peonERU 1 19.6686 [ 415 | 19.6660 | 4.10 0.01 | 988 | o
010 | puveprint 201018 | 415 | 20105 | 4.10 0. 01 98.80 | o

;L—F k:‘l" r‘u This space intentionally
= lel't hlank

@ik Lol V-l D-MRAR R-BREL F-AL K 0-AR, RRA. AMA. Lok, AAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items | yibration
He | Hars SR Bl BB Ater |5 gk | SabE | i
%5 Sample Status R Fgd k| BE F#4d, JE | Mass Loss | Residual %ﬁ‘»
Sample Mass ocv Mass ocy ocv Other
No. g AY g AV /% % Event
001 | e rn ol20.m120 410 | 201101 | 4,09 0. 01 99.76 | ©
002 | e onEmt (2003071 410 | 20.3020 | 410 0.03 | 100.00 | o
003 | |yl 2000155 411 | 200115 | 4.10 0.02 | 99.76 | o
004 | |ooem®ll 1201983 4011 | 20.1897 | 4.10 0. 04 99. 76 0
005 | |y rom®RL o 120,0104| 410 | 200057 | 4.09 0.02 | 99.76 | o
006 | o ime o |20.8002 | 4.09 | 20.2089 | 4.08 0. 01 99.76 | o
007 | it fiag. eate (1 4.4 | 198802 |4, 09 0.00 | 99.76 | o
008 | it o [20.1740 [ 409 | 20.1723 | 4,08 0. 01 99.76 | o©
009 | o lcuinl 19,6660 | 4.10 | 19.6645 | 4,10 0.01 | 100.00 | o©
010 | peiiiorm®®l 1201086 | 410 | 20.1038 | 4.10 0.01 | 100.00 | o
Wi r‘k}‘_‘ r— I'his space intentionally

@iE: L V-RmA DRk R-aREL F-ROK 0-AMF. RRA. MR, i, £iek,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 H R B 4 A shiti
No. : Name of Test ltems Shosk
e HaakA RIEAT Before KIEE After J Rk ﬂﬁi@‘& H 4
g Suriple Statia RE | FHbE| AE Fr#d, /& | Mass Loss Resn‘dual /% -3
Sample Mass OCcV Mass ocy ocy Other
No. /g N /g v /% /% Event
001 | o peritd 1201101 4.09 | 20.1100 | 4. 09 0.00 | 100,00 | o
002 | oo B R 903020 410 | 20.3019 | 4.09 0. 00 9.76 | o
003 | oyl iorER 1900115 | 4.10 | 20,0008 | 4,10 0. 01 100.00 | o
004 | oyl 1201897 | 410 | 201807 | 4,10 0. 00 100.00 | o©
005 | oyl 1900057 | 4.09 | 20.0048 | 4,08 0. 00 99.76 | o
006 | pscacrerirt 1202089 | 4.08 | 20,2086 | 4.08 0. 00 100.00 | o
007 | gseverurome ol 198802 | 4.09 | 19.8790 | 4.09 0. 01 100.00 | o
008 | gsoveporiore bl oot eas [ 4. 08 Whileonaanis | os 0.00 | 100.00 | o
009 | sscrereriml 1196645 | 4.10 | 19.6627 | 4.10 0. 01 100.00 | o
010 | st rersit 1201038 | 410 | 20,1025 | 410 0. 01 100.00 | o

ol PR

Ihis space intentionally

lel't blank

@ik LR V- DR R-20EL PRk 0-RAR. RRA. AMEh. L. AAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% b Ho RIS B 2 4 IMALEE

No. : Name of Test Items External short circuit
R0 E HeRrA ARl R R AT B
Sample No. Sample Status Mex; Extern;tgl"empcrature Other Event

001 lcYcl:CrZS ffﬁggm p7.4 9

002 ]LY(IFEE;IJ%?&:I%;,HI o7. 1 0

003 1(\’(]"(;(511]‘;? fﬁ;%ged 5T 1 0

004 I(Y{l[rfnﬁ;}l\ jﬁﬁgmi 56.9 0

005 1C1C Rorty snasged 56. 8 0

006 25010 Pty shased 57.5 0

007 25C$2cﬁﬁffikzﬁgﬁgnd 57. 5 0

008 zavé?rrﬁﬁ?fﬁrg.u 57.4 0

009 zaciz(l‘fﬁﬁj ﬁﬁgm 97,0 0

010 26CYCHE 4 A 57 8 &

25CYC Fully charged

AR 45

This space intentionally left
blank

@ik D-MAR R F-R K 0-LMK. Rk, LAk,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture,

—
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A5 6 AW B 4 AR IR
No. Name of Test Items Crush
P St KA HEAGREHEL By )
Sample No. Sample Status Max. Extcrnﬁé:'remperature Other Event
0
el3 1L‘Yl(§w5%e? (1%11;:'1%_1 ty 61.0 0
015 1c&?2ﬁfﬁﬁ§jity 65. 8 0
oLt z)cﬁwﬁwfq%ﬁ,’& ty 69.8 9
018 5010 5o {::a?a?l ty 7.6 0
019 25000 5o Cemati 68. 1 0
020 25CYC 50% 7 Hit 79.9 0

25CYC 50% Capacity

LA 2 1

This space intentionally left
blank

FiEk: DMRAR F-RLK O-Rffik. Az k,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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) ’ BARE L4 |7
No. Nah'ii.." Uf‘T‘ES[ Items {)Ver-charge
5 Aok A F AL 5
Sample No. Sample Status Other Event

5 LCYCHEA: it

021 1CYC Fully charged g

B 1CYCHE A= Fe 1l :

022 ICYC Fully charged &

o 1CYC e :

023 ICYC Fully charged "

. 1CYCSE A fe oy

024 1CYC Fully charged 4

; 25CYCE 4= 7 ;

025 25CYC Fully charged 0

25CYCHE A= Aty :

026 25CYC Fully charged 0

; 25CYC5E 4= Ao
027 25CYC Fully charged 0
028 26CYCTE A AR 0

25CYC Fully charged

LLF 2 This space intentionally left blank

Bk DMK PRk 0-AfRik. Ak,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

—

A e » W
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A5 g AR B 4 Ay SR A
No. Name of Test Items Forced discharge
A b5 ok A L
Sample No. Sample Status Other Event

029 1cYC l1(::(1{1; ﬂg?ibfcli%ﬂ'gc d 0

030 1CYC IICL:(l(iJvC :;;lﬁfﬁll'l-‘m ged O

031 1CYC lF(qucllyh ?;:i}‘ft:lllf;: reed 0

032 1CYC Ii'in‘?liid ‘:?I:!H-?rlil:'a rged 0

033 1cve llc;:fltllyh fﬂff!ﬁ rged 0

034 1cve lr(uY1(1JvL j;bil#mgtd 0

035 Lcye lrfi}]ﬁf;ﬁﬁirﬁf:llﬁwgml 0

036 1cyYe lﬁ?ﬁiﬁﬁjgc[!irgcu 0

037 1CYC lf'CLtY](-;J; ';:iﬁ‘#d rged 0

033 1evc llsylci‘l)‘rd‘{ril\-:iﬁfnlll‘%zn:-gerl 0

039 25(,1\((.12 ?"(uylclj;L ?xrf(cfn rged 0

040 25cw325£zy1("1?33 ?iriﬁzll!f‘u rged 0

041 25CY( ?GFFL\J\Il(IJ}l: ﬁ?ﬁ?ﬂ rged 0

042 25(?YC{35F21Y]C1}J;E%1'T{3{UI#E[1.‘g::ri 0

043 JELY(ZEI'LIFI(IJ\:L ﬁ?{ﬁ;ﬁ:rged 0

044 ESCY(.?SFS:{ -1ﬁ!§ﬁ?fijiycli|{la:-g(:\ci 0

045 25(‘,\’(? F:?ILIJVE j;nzili!ia reed 0

046 25(:v{“?5|g.\,1€i.§j ?ifilnﬁu:gml 0

047 25{;\/(,?51531(:1% ?:fiﬁi:#argea 0

048 25CYF??S;KI(15;G ?ibfnllﬁlrgecl 0

ik D-MRIR F-AK 0-AfRik, FAek,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

L W

B My e
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